i MILL TEST CERTIFICATE HYLINOAI
Customer DUFERCO STEEL
i 63, Jungbong—daero, Dong—gu,
L/C No. , Head Office Incheon,401-712, S. Korea
P/0 No. 322014120341 EN 10204(2004) TYPE3.1. (EERITEHIE-No IH20150105798 — 16
Commodity H-BEAM . B 3 ’ : .7 i L Class Cert. No.
= ASTM A572 GB0/AGG2] ‘ v Sn g e, Wo
Specification Rigghetan e e S e i Quiek e 2015-02-02
: Chemical-Composition {%) “Tensile Test .’ Impact Test (V-notch)
Dimensions Heat No i clsilmnl P -'-S,l'CU THo T A No | S (13] Tensile \ﬂd indercie @1 vield | ave | 1 2 3 (Impactﬂserggij,nﬁs.en Size)
& Length : Weights ! 2 Szl T N Cr \' n (CE Strength 1eic poind Elongation Ratic "
(ka) x100 | 1000 %100 1000 X100 NmmZ ] % () C
5TX6-172X50 5 - T o 30 540 g 220 0.77
40.00 FT E176936 | saqupl 17| 19 €978 19 g 538 ad a5 077
STXE=1/2X50 = TR T Pl 544 239 - 228 0.89
40.00 FT E 178939 go7| 17| 1§ 54. 24§ 44 542 438 " 2270 0.80)
B1X6-1/2X50 12 7 R — 399 . . 24.00 0.75
40.00 FT E 179801 | 15 354 18 19 6§21 7 4 308l 248 0.78)
5TX6—1/2X50 3 I 37 208 . 24.5 0.75
40.00 FT E179602 | g 4g3] 1§ 19:69.09:.8 4 203 250 0.75
5ZXOXB4 7 5 2 240 0.79
Pl No2667e | o ool 18] 1§ 97 22 g %] ad g oo
54X0XE4 0 — I 24 %07 - 270 0.75
40.00 FT N 026680 |15 040 29 17 9724 -8 4 402" .27.3 0.75
5AXOXEE 7 RO P R 220 . 26.0] 0.75
40.00 FT N 026681 | 4 gog 19 16 971125012 =g 416 o698 0.78)
5EXGX94 7 e 420 . 25.5 0.79
40.00 FT N026392 | 4 796] 19 19 97 18 -Hiig: g 2e.0 0.74
54X9%34 3 — o4 g T, A20 25.00 0.73
o o8 o8 N026394 | 4 joal 19| 17 o9 19 g % <t ~ Gt gy e
78 T
SUB TOTAL £5 240 , A e et B :
(Note) (1) Cea: (CE=CH+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm: = (3) Yield Ratio = YP/TS
C A /, n WE HEREBY CESRTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGCE WITH THE
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
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